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0650A.20.001 Self loading assy

No. Part.No Name Qty
1 0B504.20.030 Right Bracket Welding 1
3 06504.20.010 Shovel 1
4 DES0A,. 20,070 Pin Welding 2
] GB 8584 2-86 Spring Washer 25 2
5] 06504.20.050 Right Cylinder Assembling Board 1
T GB/T 97.3-2006 Washer 25*4( For pin) 2
8 0650A.20.040 Left Bracket Welding 1
9 06504, 20.060 Left Cylinder Assembling Board 1
10 GB/T 95-2002 Washer C lever 20"3 2
11 GB 854 2-86 Spring Washer 20°1 2
12 GB/T 70.1-2000 Screw M10*30 4
13 GB/T889,1-2000 Lock Mut M10 12
14 GB/ T85-2002 Washer C lever 10°2 168
15 GB/T14-1988 Bolt M10*35 6
16 GBI/T14-1988 Bolt M10°25 g
17 GB/T 5781-2000 Bolt Ma*16 2
18 GB/T 93-1987 Spring Washer 8°2.1 2
19 0B50A.20.020 Dumper 1
20 JB/T 7940 1-1985 Straight Hydraulic Grease 7
21 0620.20.113a-1 “W;:: “é‘:l:r:aue 2
22 0B35.27 127 M14 Hallow Bolt 4
23 JE 882-1967 M14 Sealing 8
24 M1& Three Pass Connection M1& 2
25 GB/T 93-1987 Spring Washer 10°2.6 4




